MunicipaL WATER DisTRICT
Committed to Excellence

AINBOW
7

SPECIAL BOARD MEETING
e e

RAINBOW MUNICIPAL WATER DISTRICT
Tuesday, December 15, 2015
Special Meeting — Time: 1:00 p.m.

THE PURPOSE OF THE SPECIAL BOARD MEETING IS TO DISCUSS THE ATTACHED AGENDA

District Office 3707 Old Highway 395 Fallbrook, CA 92028

Board Agenda Policies

Board of Directors Meeting Schedule Regular Board meetings are normally scheduled for the 4t
Tuesday of the month with Open Session discussions starting time certain at 1:00 p.m.

Breaks It is the intent of the Board to take a ten minute break every hour and one-half during the
meeting.

Public Input on Specific Agenda Iitems Any person of the public desiring to speak shall fill out a
[...]
The goal is to expand program understanding with detailed facility layouts at the focus sites, detailed
distribution system route and location, easements and rights-of-way, Total Dissolved Solids (TDS) treatment and
brine disposal, and use of Beck Reservoir for wet weather storage or other cost effective uses.

Refine/Improve Master Plan Cost Analyses. As the recycled water program is refined from feasibility to PDR
level, program cost is likewise refined. TM#1 developed a Class 4 or 5 cost opinion, with high range accuracy
between 20 and 50 percent, which is typical of concept or feasibility level analyses and project definition of
approximately 15 percent. The PDR will increase definition to 30 or 40 percent, thereby allowing development
of a Class 3 Cost Opinion. The Dudek team projects the PDR cost opinion to be sufficient for subsequent Board
budget authorization. Cost refinement eliminates overly-conservative cost analyses by increasing facilities

DUDEK Water Reclamation Plant and Recycled Water Distribution System Pre-Design Report 6

N-to



APPROACH AND SCOPE OF SERVICES

definition. Increased definition defines the cost impacts of selling or renegotiating District capacity with the City,
capital and O&M costs for District-owned facilities, land acquisition, and grant funding availability.

Detailed PDR Milestone Scheduling. Additional PDR detail may result in modification of resulting analysis
recommendations. The Dudek/Atkins team will work with District staff to identify any such changes, thereby
allowing District control of the PDR effort by potentially eliminating components that are less cost effective.
Dudek will meet regularly with District staff to discuss analyses results and considerations as defined above. The
Project Schedule, included below, incorporates critical decision milestones allowing District decision-making to
parallel PDR development.

w0 n [t ) © o © 3 w
ot b = o ] a 3 = 1<) 3
& 8 g g g g g g R g
o N - N < o N 0 s
T 9 8 5 p ;. . 8 2 g
b4 o c 0 o © o = I c
a a s K4 P s s & b 2
NTP Kick-Off Oceanside WRF Distribution 60 Percent Regulatory & Class 3 Draft Final
Mg Mmtg Process & Alternatives Pre-Design CEQA Cast Opinion Pre-Design Pre-Design
H H Siting Evaluation Mtg Evaluation H Report & Report
H H : H H H : Pr i Pr ion

District Meetings & Critical Decision-Making Opportunities

A comprehensive understanding of the analyses behind TM#1 is critical to PDR success. The District invested in
evaluating the feasibility of recycled water production and distribution. To realize its return on that investment,
the District must not spend time reinventing the wheel. For this reason, Dudek continued its collaboration with
Atkins. As with TM#71, Dudek focuses on treatment and disposal facilities, while Atkins focuses on recycled water
distribution. By continuing the Dudek/Atkins team, the District assures itself of a cost-effective PDR, unparalleled
understanding of critical project challenges, and fully developed working relationships with District management
and staff. The Dudek/Atkins team is ready to begin work on day one, without bring the project team up to
speed — resulting in increased PDR confidence and cost savings for District

management, Board members, and ratepayers. Key Benefit to the District
A project management team approach
3.2 Scope of Services that ensures coordinated project controls,

continuous quality assurance, and
The following discussions identify the Scope of Services for the PDR, | collaborative technical assessments to

including dlarification of the Critical Success Factors that must be addressed | Provide creative and practical
to allow the District to move the Recycled Water Program forward into recommendations.
design and ultimately to implementation.

TASK 100 - Project Management & Information Collection. Our project management approach (Section
4.2) promotes collaborative, hands-on involvement of the Principal-in-Charge/Project Manager and Task
Managers. Michael Metts, PE, Dudek Principal and Engineering Services Manager, leads a team that has project
specific expertise in recycled water planning, design, construction, funding and operation. The key members of
the Dudek/Atkins project team (Section 4.1) has collaborated successfully to deliver treatment plant and recycled
water infrastructure projects throughout southern California, emphasizing quality assurance for each deliverable.
Mr. Metts is your primary point of contact. For streamlined communications, the Task Managers are privy to
communications and available at any time. As a firm principal, Mr. Metts has authority to allocate resources,
manage the entire team, and provide technical direction to complete the project on time and within budget.
With respect to collection and review of project information, the Dudek/Atkins team is highly familiar with the
project, having completed the previous Feasibility Study. We are focused immediately on data collection critical

L e e P A B A B R S B S B e N O LT e T D S R WA 357 S A NG E 500 - RO 257 BN Y 2|
DUDEK Water Reclamation Plant and Recycled Water Distribution System Pre-Design Report 7

o 1)



APPROACH AND SCOPE OF SERVICES

to support of the PDR, including clarification of availability and cost for maintaining treatment and disposal at
the City and recovery of past District investment if SLRWRP capacity is relinquished. Other data collection
efforts focus on site selection, TDS control, user demand refinement (focusing on agriculture and landscape
nurseries), and grant funding availability.

TASK 200 - Evaluate and Update City of Oceanside Costs. Dudek leads the effort to clarify City of
Oceanside cost elements. Mr. Metts was involved in development/negotiation of the existing District
agreement, and is familiar with the basis of District requirements and charges. Mr. Metts will meet with District
staff to discuss agreement obligations and costs, and assist the District in meeting with the City. We will clarify
the City's capital and operational costs, beyond the information provided for the feasibility study. We will
consider ongoing City efforts including Indirect Potable Reuse (IPR) project, La Salina WRP decommissioning,
and ongoing agreements with North San Diego County Water Reuse Coalition agencies. Data collected and
reviewed will be incorporated into a technical memorandum for District review. Dudek will prepare a draft
memorandum of understanding (MOU) or principles of agreement (POA) for recovery of District investment in
SLRWRP for District review and presentation to the City, and assist the District in discussions with City staff.

TASK 300 - Review Previous Studies and Prepare Pre-Design Study of Water Reclamation Facility.

After defining WRF capacity, it is necessary to correlate plant capacity with available recycled water demand, as

most water demand is agricultural. Recycled water demand will vary over time

with many factors including season, weather, climate, economics, and water Key Benefit to the District
conservation. Dudek will reﬂne feasibility Ieyel cpncepts and identify the Dudek has been operating the local
preferred WRF type and location, as well as brine disposal and recycled water | small and mid-sized treatment plants
TDS reduction options. Dudek has evaluated District wastewater quality and | for over 20 years, providing the
requirements of recycled water users. We will renew discussions with target | District confidence that Dudek has the
recycled water users, particularly local nurseries and agricultural users. We will | necessary skills and knowledge to

provide detailed site layout, process flow diagram, and hydraulic profile at the | Properly plan the District Water
preferred site. Recycling Facility.

¢ Treatment Process Overview. The WRF site is planned to accommodate phased expansion from an
initial capacity of approximately 300,000 gpd up to an ultimate capacity of either 0.9 or 1.50 mgd,
depending on the final site selection. Approximately three to five expansions may be required over the
next 25 years. The WRF will employ either the membrane bioreactor process followed by chiorine
disinfection or an Aero-Mod SEQUOX™ process, an extended aeration, activated process utilizing
compartmentalized reactors and clarifiers to accomplish nitrification/denitrification, followed by cloth
disk filters and chlorine disinfection. Figures 1 and 2 illustrate the typical process train for each WRF
alternative. Additional treatment alternative will be discussed with the District.

FIGURE 1. TYPICAL MEMBRANE BIOREACTOR TREATMENT TRAIN

BIOREACTGR
WASTEWATER et
kg STORAGE
CHLORINE CONTACT TANK
PROECTED WAF PHASING SURNEM
Phose 2. 600000 g8 sowan S
Phase 3: 900,000 gpd A&\ }
Phose & 1500000 g e =
LA
DUDEK Wwater Reclamation Plant and Recycled Water Distribution System Pre-Design Report 8

-1



APPROACH AND SCOPE OF SERVICES

FIGURE 2. TYPICAL AERO-MOD TREATMENT TRAIN

OFF-SITE DISPOSAL
AERO-MOD I m CHLORINE CONTACT TANK
DISK FLTERS

DS

Y| RECYQLED
-] ] WATER TO
> S yeT Y - users &
) PSR | s L, H-avuey EMERGENCY
- mMOER o
INFLUENT A SOLTNATS

PROIECTED WRF PHASING s

N
Phase 1: 300,000 gnd AERATION e
Phase 2: 600,000 gpd BLOWER (AR}

Phase 3: 900,000 gpd
Phase 4: 1,200,000 gnd
Phase §: 1,500,000 gpd

The

BACKWASH WASTE TO HEAOWORKS

PDR provides detailed expansion phasing, including strategies for sludge handling, electrical systems,
and instrumentation/SCADA integration. For example, the headworks building and sludge dewatering
equipment can be a common building, consolidating odorous processes to a single structure with a
common odor control system. Phasing requirements of both the MBR and Aero-Mod processes are
considered.

o Headworks & Odor Control. The WRF will include screening and grit removal prior to influent load
equalization (LEQ). Wastewater will enter the sites by gravity, but influent pumping may be required
based on site conditions. Screenings and grit are processed before being discharged to dumpsters for
disposal. As the headworks building is subject to routine operator access, high ventilation rates are
provided to address odors, work environment, and operator comfort. The odor control system is
typically an activated carbon scrubber with forced air ventilation.

* Influent Equalization. The convention for small facilities is to incorporate influent LEQ prior to the
biological process or secondary effluent equalization to mitigate impact of high peak flowrates. Small
facilities can experience peaking factors of up to four times ADF. Equalization before filtration is
recommended to minimize hydraulic loading on the tertiary filters and chlorine contact basins. The
Aero-Mod process provides equalization through submerged orifices on the clarifier effluent launder,
allowing for one to two feet of level fluctuation. Equalization and emergency storage capacity
minimizes impact to the biological process and the sizing of downstream tertiary facilities (i.e., cloth disk
filters and chlorine contact basins).

e Coagulation and Flocculation. Title 22 requires coagulation facilities to be provided ahead of
filtration, and coagulant addition be automatically initiated on filter influent turbidity. Coagulation
includes the addition of aluminum sulfate or "Alum” (with or without anionic or cationic polymers) using
a rapid mix, high-energy chamber. While not specifically required by Title 22, an intermediate
flocculation tank improves filterability.

e Filtration. Cloth disk filters are a well-established technology, employed at
facilities throughout southern California (e.g., Eastern Municipal Water
District, El Toro Water District, and Camp Pendleton). Cloth disk
filters are selected when secondary effluent quality is good (low
turbidity). Based on our experience operating MBR and Aero-Mod
processes, high-quality effluent conducive to cloth disk filters is
projected. Cloth disk filters are the least expensive major filtration
technology, requiring minimal infrastructure construction.

e Disinfection. Chlorine contact basins typically consist of two parallel
contact chambers. To comply with Title 22, the WRF is rated with one
contact chamber offline and must maintain a 90-minute modal contact time. The contact chambers
are sized based on contact time and phased to be constructed to maintain the required hydraulic
retention time.

Backwash
Shoe

o e B e S A P 0 R R R e S W A WOIONS IR < ' AR S WO IV 53
DUDEK  Water Reclamation Plant and Recycled Water Distribution System Pre-Design Report 9

n=3s



APPROACH AND SCOPE OF SERVICES

e Electrical and Instrumentation. Initial construction and future phased expansion requirements are
defined by the facility master plan. Electrical capacity is projected based on the peak electrical demand
of the plant components. Packaged control panels, located near the process equipment, provides for
a distributed control network, with status and alarm I/O routed to the existing PLCs, which are
expanded with new I/O racks, as required, to accommodate plant expansion.

® Geotechnical Considerations. For PDR purposes, typical geotechnical values are assumed in defining
process equipment and building foundations, as well as other geotechnical considerations.
Geotechnical investigations will be required prior to final design of the WRF.

e Surveying. For PDR purposes, surveying is not required. Site layouts and other drawings will be
prepared using GIS based mapping. Surveying will be required prior to final design of the WRF.

e TDS Reduction. The WRF master plan will include TDS reduction facilities, typically microfiltration or
ultrafiltration followed by reverse osmosis, to assure that water quality is applicable to proposed end
users. Dudek has assisted Ramona Municipal Water District with similar efforts for many years. Beck
Reservoir will be evaluated for wet weather storage, or as a location for raw water blending to eliminate
treatment processes. Brine disposal for the WRF and other sources will be evaluated, including
potential brine conveyance to the Oceanside Ocean Outfall and brine hauling.

Based on the preferred site and process selection, Dudek will develop the PDR with planned phasing
requirements. The resulting analyses are submitted for District review. We will develop a detailed site plan,
process flow diagram and hydraulic profile for the preferred WRF location, which will be used to develop
detailed construction and O&M costs.

TASK 400 — Review Previous Studies and Prepare Pre-Design Study of Recycled Water Distribution
System. Atkins will lead the recycled water distribution effort. We believe it necessary to develop several
project alternatives to assure the most cost effective system. We will meet with District staff to review proposed
pipeline alignments, and alternatives. The Dudek/Atkins team developed the initial master reuse layout, thereby
providing the District the best understanding of hydraulic and major users to optimize the distribution system.

We propose one set of alternatives considering recycling the maximum wastewater flow, and a second set of
alternatives considering targeted customers based upon demand quantity/quality and distance from each WRF
site.  RWQCB and seasonal requirements for storage require large storage availability sized to anticipate
fluctuations in both recycled water production and demand. Beck Reservoir is considered in each alternative as
possible storage. Combined use of the Beck site may be considered where seasonal and wet weather storage
is required, and a portion of the reservoir is divided and used for treated water. Proposed alternatives include:

e WRF at District Office site, maximum recycled water production and delivery

e WREF at Lift Station No. 2 site, maximum recycled water production and delivery

e WRF at District Office site, targeted recycled water supply based on quantity and quality

e WREF at Lift Station No. 2 site, targeted recycled water supply based on quantity and quality
e Optional Alternative that combines Alternatives 1and 3